



**CERTIFICATE OF TEST**

Reference No. 524052634495

We hereby declare that  
the articles

**(A)Poly stretch laminated with a kintting (stretch softshell) shell:  
100%polyester; inner layer: 100%polyester Fabric Weight:310gsm+-5%  
in hivi red**

**Ref. No.: J-HV-P-W757501-1B/2B/3B J-HV-P-T757502-1B/2BN/3B J-HV-P-  
R15015003-1B/2B/3B**

**Complies with the requirements of the standards**

**EN ISO 20471:2013+A1:2016 High-Visibility Clothing**

5.1 Colour Performance Requirements of New Material

5.1 Colour Performance Requirements of Material after Domestic Washing – after 25 washing cycles, 6N,  
Tumble Dry Low

5.2 Colour Performance Requirements of Materials after Xenon Test

5.3.1 Colour Fastness to Rubbing

5.3.2 Colour Fastness to Perspiration

5.3.3 Colour Fastness to Washing

5.3.3 Colour Fastness to Hot Pressing

5.4 Dimensional Change after Domestic Washing– after 5 washing cycles, 6N, Tumble Dry Low

5.5.3 Tensile Strength

5.5.3 Tear Resistance



The full details of the tests and the results are given in test report  
No.: SL52405252358901TX Dated: February 04,2024

This certificate is valid only for the applicant's selected test items and must not be used without the attached test report. This certificate must not be confused neither with the EU type examination certificate released by Notified Body nor with the conformity declaration released by manufacturer.

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd

*Sara Gan*

